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ECHO ROWER
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ECHO ROWER
PARTS LIST

Diagram # Part# Description
37 IP0917-37 ST4.2 x 19mm Self Tapping Screw
83 IP0917-83 1/4-20 x 12mm Torx Head Screw
87 IP0917-87 M4 x 10mm Socket Head Screw Foot Strap Bracket
88 IP0917-88 Foot Strap Rivet
89 IP0917-89 Foot Strap Bracket
91 IP0917-91 Pedal Fixing Plate
92 IP0917-92 M4 x 10mm Cross Head Screw
93 IP0917-143 Flex Footslide
95 IP0917-95 Pedal Left Bottom
96 IP0917-96 Pedal Left Upper
97 IP0917-97 Mating Bolt - Foot Strap Assembly
98 IP0917-98 Strap Buckle
99 IP0917-144 Replacement Strap
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